



Product Service

CERTIFICATE

No. Z2 053696 3516 Rev. 00

Holder of Certificate: **KOMPAN A/S**
C.F. Tietgens Boulevard 32C
5220 Odense SØ
DENMARK

Certification Mark:



Product: **Combination playing construction**

The product was tested on a voluntary basis and complies with the essential requirements. The certification mark shown above can be affixed on the product. It is not permitted to alter the certification mark in any way. In addition, the certification holder must not transfer the certificate to third parties. This certificate is valid until the listed date, unless it is cancelled earlier. All applicable requirements of the Testing, Certification, Validation and Verification Regulations of TÜV SÜD Group have to be complied. For details see: www.tuvsud.com/ps-cert

Test report no.: 713319005-22

Valid until: 2029-07-11

Date, 2024-07-19

(Tobias Hofmann)

CERTIFICATE

No. Z2 053696 3516 Rev. 00

Model(s): CRP200101, CRP200201, CRP200301,
CRP200401, CRP200501, CRP200601,
CRP200701, CRP200801, CRP200901,
CRP201001, CRP201101, CRP201201

Parameters:

Climbing structures and trails made of rope combined with post and platform structures or attachment slides.
Posts with the following dimensions:
Ø101,6 x 3,0 mm, Ø139,7 x 4,0 mm, Ø139,7 x 6,3 mm, Ø168,3 x 6,3 mm with casted aluminum clamps and connectors.
Posts are hot dip galvanized.

Rope:
Hercules rope Ø19 mm, made of galvanised steel wire ropes, strands wrapped in PES yarn,
Hercules rope Ø21 mm core reinforced with steel wire.

Ropes are terminated with alu. ferule to stainless Ø6/Ø8 mm chains and casted aluminium connectors and bolted to the clamp.

Slides are rotomolded PE or stainless steel.
Panels made of 19 mm HDPE with black core.
Membranes with 8,0 mm thickness made of ply woven polyester fabric and EPDM/EP rubber.

Tested according to: DIN EN 1176-1:2017
DIN EN 1176-3:2017
EN 1176-1:2017
EN 1176-3:2017